319-0800

141—SEALANT
142—-20W-50 OIL

150—SEAL KIT
151—-GREASE
319-0800 o - o BESCTTN
1T HYDRO-CEAR 03 DESCRPTION ES] 70135 1 BRAKE ROTOR/STATOR KIT
w0 PART NO 4 | STATOR—BRAKE
1| 50074RM 1 | HOUSING, LOWER 2 | ROTOR-BRAKE
2 | 70255 ‘1 Hmmanwmpm HOUSING 43 | a1z 3 | WASHER-7/16 x 7/8 x .080
1 | BEARING-TRUNNION JOURNAL 44 | 7m0 1| MEUmENDA ASENELY
3 | 9008000-0128 | 1 | SEAL-LP 1 DT
4 | 2003018 1 | RING—WIRE RETANING 2| B tOeR
5 | 2003052 1 | RING—RETAINING 2 | BEAR- B
6 | 2003043 1 | BEARING-SHAFT BALL 2 | GEAR-PLANET
8 | s0581 1 | BEARING-THRUST 30X52X13 2| ™ a0 x 1.8
9 | 2003087 1 | SWASHPLATE—VARIABLE ; '
13 | 70331 1 | BLOCK—CYLINDER ASS'Y. AXLE SHAFY, .RH
v | ‘Bhok-cyiNpER 1 | AXLE SHAFT, LH
5 | ‘BiEmn 2 | BEARING, BLOCK
1 | SHAFT
5 | PISTON SPRING
5 | PISTON SPRING WASHER 85 Sam Z | WASHER-3/4/%.15.X.,08
14 | 2003005 1 ARM—TRUNNION 56 | 50005 1 SHAFT—INPUT
10 | i8000000-cnas | 1 |f (SEAL 57 | 50016 3 | BOLT, 3/8-24 X 25
17 00 T || SeRELaT 5B | 44876 21 | BOLT- 1/4-20 X 1.38
18| 50449 SHAFT-MOTOR 58 | soop2 2 | PIN- 50D X 43 D X 750
16 | 50s52 1 | BEARING-THRUST 42XBEX16 82 | So254 T | ARM—CONTROL
23 | 70082 1 | BLOCK-CYUNDER (MGTOR) ASSY 83 | 50281 2 | PUCK-DAMPENER
1 BLOCK—CYLINDER gg 50018 1 SET SCREW
7 | psTon 50277 1 | sPrING
7 | pisTON SPRING 89 | 50284 1 | 5/46-24 sTUD
7 | PISTON SPRING WASHER 83 | 7032 1 | JACK SHAFT/PINION GEAR ASSEMBLY
24 | 45074 1 | SEAL-UP 10x25X7 1 | 231 cEAR
25 | 2003555 1 | ACTUATOR-BYPASS 1 | 10T PINION
26 | 70250 1 | KT, CENTER SECTION 12 #A%"sc?i'é@tnsu X 20 LG
L] A B iy 2 | WASHER 7/18 X 1 X .5
1 | CENTER secTiON 85 | soss0 1 | JACK SHAFT
13 gg‘_ ?Egmnsz‘ . 88 | 50154 2 | CAPSCREW 6M X 20 LG
_3/8-24 X 80 | 50132 2 J
1 | BUSHING 1.02 X 11 X .67 80 | 44121 ER I i A
o1 | 50841 4 | SEAL UP 75 X 1.00 .158
27 | 45075 1 | SEAL-LIP 28X42X8 92 | 2003014 1 SPRING, BLOCK
28 | 50007 1 | RING-RETAINING 93 | 2003017 1 | WASHER, BLOCK THRUST
20 ;4572 2 | WASHER-26k30%1 13| 70108 1 | CAP—VENT ASSEMBLY
30 | 70680 1 g
34| 44584 1 | OL FLTER ELEMENT 1 | BT VALVE
35| 50270 1 ARM-BYPASS 14| 70110
36 | 44870 1 | RING-RETAINING 1| ETINGEO RING ASSEMBLY
37 | 2370 1 ARM—ACTUATING q PLASTIC HOSE FITTING
38 ggﬂ ;2 EE‘G‘%}‘{Q“T;? — 19| 50278 1 SPACER
38 16 —5/16—18 X 1— 4| a4 =
40 | 50317 1 | NUT—HEX LOCK 5/16—24 UNJC }gs o5ips ] CASTLE NUT, 5/16-24
139 50431 1 | comPRESSION sPRING
140| 80289 1 | NUTHEX 5/16-18
141 | 50928 1 | sEALANT
142 alez| 20W—50 oL
150( 70312 1| seAL wr
151 50418 1 | crease
=—_ﬂ‘ Hydror-Cmar
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